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Client : C-COAT™ Liquid Insulation ReportNo: 496665 SN 1/
Address : P.0.Box:7073,Dubai, UAE Lab Project No: P-3322
Contractor : NP Sample No: 16-496665/1
Consultant : NP Date of Sampling : NP
Project . Co Date Sample Received : 01/05/2016
Sample Name : Liquid Ceramic Insulation Coating C-COAT™ Date test started : 02/05/2016
Sample Description : Coating Material Date test completed : 09/05/2016
Size of Sample : NP Report Date :  10/05/2016
Supplier : Client Date of Calibration : 09/05/2016
Manufacturer : Client Relative Humidity : 50%
Sampled by : Client Testing Room Temp. : 24°C
Sample brought in by : Client Tested by : SH

Shore 'A' Hardness (g::;ﬂplr)oiz:oz;)gg) A/5511
Test Method : ASTM D 2240 -05(Reapproved 2010)
Conditioning of Specimen : ASTM D 2240 -05(Reapproved 2010) Section 8.0
Method variation . Nil
Remarks : Type A Durometer was used to carry out the test.

Specimens were folded to get the required thickness.

Note: This test is accredited by Dubai Accreditation department.
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Results relate only to the item tested.
This report shall not be reproduced except in full, without written approval of the laboratory.
Centficate Number: SNR 30362926/4/@ 1YY £ £+ 0VV : LEL +AYV E YE-LOVA : EBla . Suaiall Ll ol LYl = o0 ANVEVAY w5 gdio il 3Kl
FAVA Y 00F 61 8L QYN Y 080T o i ila (VVAYY & s Fgao : b gl
Head Office: P.O. Box - 114717, Dubai, United Arab Emirates, Tel.:+ 971 4 3405678, Fax : + 971 4 3405677
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